A Ternium]

TERNIUM MEXICO, S.A. DE IC.V.

CERTIFICADO DE CALIDAD / cC
MILL TEST

Fecha de Emisién/ Date of issue  No./ Document number

E.F.S._TME??LN-JQR;CI ia Cuaunts San Nicolds 4@ los G N {DMA) 01/04/2009 570960

. Univers . , \ NL.,

Cldigo Postal 66480 o eoes detosGaEa RE | NN

Teléfonos: +52(81)8329-8500 570960

www.ternium.com

Cédigeo cliente/ Customer ID Pedido No./ Sales order Orden de compra/ Purchase order
501269 104349 5883

Cliente/ Customer
PLESA ClA

AV. VALLE DE LAS ALAMEDAS # §6-OCOL. SAN FRANCISCO CHILPAN
TULTITLAN,MX,MEX 54940

Remision/ Delivery
570960

Medio de Transporte/ Means of transportation
Triple eje con susp.

Descripcidn de mercaderias/ Goods description
ROLLC FRIO RECOCIDO

Dalos Generales / Genetal [BETE]

No Rollo/Cail id. - 1267134AE
“ColadafHeat <. UA485273
N Reeubﬂmlenlo!Coahng NIA
S . ‘Peso/Weight kg'i: 8610

- Peso/Weight Ib-~ B 19006.62

Espesorfl’ hlcknass mm 't In . 0.1193in/

: : 3.0300mm
L LIILL 36.02
S in LS/UL 36,22
58 o Real/Actual 36.22
g2 TVLL 915
S mm LS/UL 920
Real/Actual 920
' LIJLL N/A
o5 ' m LS/UL N/A

g2 Real/Actual 0
38 LILL NIA
C ft LS/UL N/A
Real/Actual 0

. Cap.l S oz/ft2 N/A
Thlokness g.rmz N/A
TSIST (_) G N/A
- -No, ParleIPan S N/A
. Descripcion/Description. .~ WA

Nonna de Calidad/Quality Norm - SAE J403
Grado/Grade: < ) 1008

1. TS: Tratamiente superficial, Aceitado, Sellado / ST: Superficial treatment, Qlled, Stenciledslc 2. LE: Limile elastico / YP: Yield Point 3. RT: Resistencia a la tensién / TS: Tensila Stranght
4, RB: Rackwell B 5, LILL Limite Inferior / Lowsr Limit 6. LSAUL Limite Supariar / Upper Limit

Observacicnes / Comments

CLIID#

Cenlificamos qua e} material aqui de_scmn ha sido insp ¥ par p | 0 indepandiente del drea
de manufactura con en cor con la norma amiba descrita.

We here certify that the material descrived in here has been tested and inspected by authorized personal indperdent from
the mant ing dep with y rasults in with i of the above specification

Firma / Signature

S e

Ing. Antonio Mani
Ternium Labs
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AN Ternium|

TERNIUM MEXICO, S.A. DE C.V.
R.F.C. TME-840710-TR4

Av, Universidad No. 992, Colonia Cuauhtémoc, San Nicolas de los Garza, N.L.,

Codigo Postal 66450
Teléfonos: +52(81)8329-8500
www.ternium.com

CERTIFICADO DE CALIDAD /

MILL TEST

Fecha de Emisién/ Date of issue

(DMA) 01/04/2009

N AR

570960

570960

ceC

No./ Document number

1267134AE

UJA485273
0.0900
0.3500
0.0080
0.0090
0.0230
0.0470
0.0430
0.0020
0.0380
0.0150
0.0020
0.0020
0.0060
0.0020

1. TS: Tralamiento superficial, Aceitado, Sellado / ST: Superficial Ireatment, Qiled, Stenciled,ete 2. LE: Limite alastice / YP: Yield Pcint
4, RE: Reckwelt B 5. LILL Limite Inferior / Lower Limit

3. RT: Resistancia a la tensidn / TS: Tansile Strenght

6. LSAJL Limite Superior } Upper Limit

Observaciones / Comments

CL/D#

Cerllﬁcamos que el malerial aqui descrito ha sldn inspeccionado y ensayada por personal aulorizado indeperdiente del srea

con resuliados 1613 con la norma arnba descrla,
We here certify lhal ihe material descnbed in here has been testad and inspected by authorized persanal indpendent from
1he manuf Wy o with ¥ results in accordance wilh requirements of the above specification

Firma f Signature

A Vo’

Ing. Antonio Mani
Temium Labs
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